
Laboratory Report AQ-0503/2 

5. CONCLUSIONS

A sample of the playground surfacing tile Rubber Grass Protection Mat (laid over an area of 
established grass*) has been tested in accordance with BS EN 1177: 2018 and gave the 
following result: 

Nominal Thickness 
(mm) 

Measured Thickness 
(mm± 0.02mm) 

Critical Fall Height 
(m ± 7%) 

22 21.19 1.75 

Results relate only to the sample submitted for test. 

*This test was carried out on site with the particular climatic and site conditions occurring on the day

of test. The results cannot be used to indicate the performance of the product under any other conditions

or in other locations.
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